

**Network Group – Pancreatic**

Pancreatic Adenocarcinoma							
Regimen	Indication	Drugs\HRG					
<b>Gemcitabine (version 1.0)</b>	<ul style="list-style-type: none"> <li>Adjuvant chemotherapy after the resection of adenocarcinoma of the pancreas</li> </ul>	Day(s)	Drug	Dose	Route	Comments	
		1, 8 + 15	Gemcitabine	1000mg/m <sup>2</sup>	IV	Infused in 100 - 250mLs Sodium Chloride 0.9% over 30 mins.	
		Type	Days	HRG			
		Procurement	1, 8 & 15	Formulary			
		Delivery	1, 8 & 15	Day Case			
		<ul style="list-style-type: none"> <li>Treatment should commence within 8 weeks of surgery and should be given every 28 days for 6 cycles</li> <li>Weekly for 7 weeks, rest week 8 then days 1, 8 and 15 every 28 days for up to 6 months</li> </ul>					

Pancreatic Adenocarcinoma							
Regimen	Indication	Drugs\HRG					
<b>Oxaliplatin\ Gemcitabine (version 1.0)</b>	<ul style="list-style-type: none"> <li>Adjuvant chemotherapy after the resection of adenocarcinoma of the pancreas</li> </ul>	Day(s)	Drug	Dose	Route	Comments	
		1	Calcium Leucovorin (Folinic Acid)	350mg	IV	Infused in 250mL Dextrose 5% over 2 hours concurrently with Oxaliplatin.	
		1	Oxaliplatin	85mg/m <sup>2</sup>	IV	Infused in 250mL Dextrose 5% over 2 hours concurrently with Folinic acid.	
		1	5-Fluorouracil	400mg/m <sup>2</sup>	IV	IV Bolus via Sodium Chloride 0.9% drip.	
		1	5-Fluorouracil	2400mg/m <sup>2</sup>	IV	Via infusor device in Sodium Chloride 0.9% over 46 hours.	
		Type	Days	HRG			
		Procurement	1	Formulary			
Delivery	1	Day Case					
		<ul style="list-style-type: none"> <li>Every 14 days for up to 12 cycles</li> </ul>					

Pancreatic Adenocarcimona							
Regimen	Indication	Drugs\HRG					
<b>Gem-Cap (version 1.0)</b>	<ul style="list-style-type: none"> <li>Palliative chemotherapy for pancreatic adenocarcinoma in patients with very good performance status, localised disease and in those in whom shrinkage of the tumour may help alleviate specific symptoms such as pain</li> </ul>	Day(s)	Drug	Dose	Route	Comments	
		1, 8 + 15	Gemcitabine	1000mg/m <sup>2</sup>	IV	IV infusion in 100 - 250mLs Sodium Chloride 0.9% over 30 mins. Capecitabine is supplied as 150mg and 500mg tablets, therefore calculated doses must be rounded to the nearest 150mg.	
		1 - 21inc	Capecitabine	850mg/m <sup>2</sup> twice daily			
		Type	Days	HRG			
		Procurement	1, 8 & 15	Formulary			
		Delivery	1, 8 & 15	Day Case			
		<ul style="list-style-type: none"> <li>Every 28 days for up to 6 cycles</li> </ul>					

Gallbladder Adenocarcinoma						
Regimen	Indication	Drugs\HRG				
<b>Capecitabine (version 1.0)</b>	<ul style="list-style-type: none"> <li>Palliative chemotherapy for gallbladder adenocarcinoma or cholangiocarcinoma patients.</li> </ul>	Day(s)	Drug	Dose	Route	Comments
		1 - 14inc	Capecitabine	1250mg/m <sup>2</sup> twice daily		Capecitabine is supplied as 150mg and 500mg tablets, therefore calculated doses must be rounded to the nearest 150mg.
		Type	Days	HRG		
		Procurement	1	Formulary		
		Delivery	1	Day Case		
		<ul style="list-style-type: none"> <li>Every 21 days with capecitabine taken days 1 – 14 then 1 week off treatment for up to 6 cycles</li> </ul>				
<b>Gemcitabine (version 1.0)</b>	<ul style="list-style-type: none"> <li>Palliative chemotherapy for gallbladder adenocarcinoma or cholangiocarcinoma patients</li> </ul>	Day(s)	Drug	Dose	Route	Comments
		1, 8 + 15	Gemcitabine	1000mg/m <sup>2</sup>	IV	IV infusion in 100 - 250mLs Sodium Chloride 0.9% over 30 mins.
		Type	Days	HRG		
		Procurement	1	Formulary		
		Delivery	1	Day Case		
		<ul style="list-style-type: none"> <li>Every 28 days for up to 6 cycles</li> </ul>				

Gallbladder Adenocarcimona						
Regimen	Indication	Drugs\HRG				
<b>Gemcitabine\Cisplatin (version 1.0)</b>	<ul style="list-style-type: none"> <li>Palliative chemotherapy for gallbladder adenocarcinoma or cholangiocarcinoma patients.</li> </ul>	Day(s)	Drug	Dose	Route	Comments
		1 + 8	Gemcitabine	1000mg/m <sup>2</sup>	IV	IV infusion in 250mLs Sodium Chloride 0.9% over 30mins.
		1 + 8	Cisplatin	25mg/m <sup>2</sup>	IV	Infusion in 250mLs Sodium Chloride 0.9% over 1hr
		Type	Days	HRG		
		Procurement	1 & 8	Formulary		
Delivery	1 & 8	Day Case				
		<ul style="list-style-type: none"> <li>Every 21 days for up to 6 cycles</li> </ul>				

Hepatocellular Carcinoma – palliative							
Regimen	Indication	Drugs\HRG					
Doxorubicin (version 1.0)	<ul style="list-style-type: none"> <li>Palliative chemotherapy for hepatocellular carcinoma in non-trial patients.</li> </ul>	Day(s)	Drug	Dose	Route	Comments	
		1	Doxorubicin	60mg/m <sup>2</sup>	IV	IV bolus via fast running drip of Sodium Chloride 0.9%	
		Type	Days	HRG			
		Procurement	1	Cost & Volume			
		Delivery	1	Day Case			
		<ul style="list-style-type: none"> <li>Every 21 days for up to 6 cycles</li> </ul>					